Pain Medication Chart

DATE	METHACARBAMOL	GABAPENTIN	IBU	TYLENOL	PAIN LEVEL (1-10)	OXYCODONE (rescue only)	DOCUSATE SODIUM	LAXATIVE OF CHOICE
	750 mg	300 mg	800 mg	1000 mg		5 mg	100 mg if taking oxycodone	as needed
	every 6 hours	every 8 hours	every 8 hours	every 8 hours		every 6 hours as needed	twice daily	
TIME								



